


 
 

Compliance Report with the conditions of the Environment Clearance granted to M/s. Aarti Industries Ltd. L-5, L-9/1& L-8, MIDC, 
Tarapur, Dist: Thane 401506  File No.: SEAC2011/CR- 678/TC2 Dated 16th March 2013 for period of April-2025 to September-2025 
 

EC  
Condition    
NO 

EC condition details Compliance Status  

2. It is noted that the proposal is for grant of Environmental Clearance for the 
proposed expansion of industrial project (Fluorinated Aromatic Chemicals) at L-5, 
L-9/l  & L-8, MDC, Tarapur, Dist Thane SEAC considered the project under 
screening category 5(f) B1 of  EIA Notification 2006. 

Noted  

 Brief Information of the project submitted by Project Proponent is as: 

Name of the Project Expansion of industrial project (Fluorinated 
Aromatic Chemicals) 

Project Proponent  M/s. Aarti Industries Ltd 

New project Expansion in 
existing project / 
Diversification in a This 
Raw material existing 
products limit etc 

Expansion in the existing project (Fluorinated 
Aromatic Chemicals) 

Category 5f  B1 

Total plot area 7557 m2 

Estimated cost of the project Existing: 2.25 Crores 
Proposed: 8.04 Crores 
Total: 10.29 Crores 
EMP: 2.84 Crores 

Location details of the 
project: 

Latitude: 19o 47’  27.01" N Longitude: 72o 
43' 27.90" E Location: PIot No. L-5, L-9/l, 
L-8, MIDC Industrial Area, Tarapur, Boisar, 
Dist.Thane, Maharashtra. 

 

Noted  

  
 
 
 

Raw Materials (Including process chemicals, catalysts & additives):    Compliance Status 

 

Sr 
Raw 
Material 

Storage 
Quantity 

Vessel made 
up of 

No of 
vessels 

Capacity Type of 
Hazar
d 

Hazard 
Class 

1 Potassium 
Carbonate 

190 Storage in 
bags 

- 50 mt - - 

2 60% 
dilute HF 

90 Storage in 
HDPE-carb
oy 

- 25 mt R/C  8 

3 Para Nitro 
Chloro 
Benzene 

250 MS 1 21 KL T 3(6.1) 

Complied 

 
 



 
 

 
4 

 
Ortho 
Nitro 
Chloro 
benzene 

 
100 

MS 1 17 KL T 3(6.1) 

 
5 

 
2,4 di 
chloro  
nitro 
benzene 

210 MS 1 17 KL - - 

6 2,4 di 
nitro 
chloro 
benzene 

120 SS316 1 11 KL T 3(6.1) 

7 2,3 
dichloro 
nitro 
benzene 

115 Material in 
bags 

- 20 MT - - 

8 2,4,5 
Trichloro 
Nitrobenz
ene 

75 Material in 
bags 

- 15 MT T 3(6.1) 

9 Nitrobenz
ene 

10 MS 1 6 KL T - 

10 Sulfolane 20 MS 4 12 KL 
Each 

- - 

11 Dimethyl 
sulfoxide 

15 MS 1 10 KL - - 

12 Mono 
chloroben
zene 

20 MS 1 10 KL F 3 

13 PEG-400 4 Storage in 
HDPE drum 

- 1.0 MT - - 

14 Caustic 
Flakes 

5 Material in 
bags 

- 2 MT T/C 3(6.1) & 8 

15 2,3,5 
trichloro 
pyridine 

120 Material in 
bags 

- - T/C 3(6.1) & 8 

16 2,3,4 
trichloro 
nitrobenze
ne 

150 Material in 
bags 

- - T 3(6.1) & 8 

17 2,3,4,5 
tetra 
chloro 
nitrobenze
ne 

75 Material in 
bags 

- 15 MT - - 

18 2,6 260 Material in - - T 3(6.1) 

 
 



 
 

Dichloro 
benzonitri
le 

bags 

19  
2,6 
Difluorob
enzonitril
e 

100 Material in 
bags 

- - T 3(6.1) 

20 1,3-Dimet
hyl-5-chlo
ro-4- 
pyrazolyl 
carboxylic 
acid 
chloride 

120    -  

21 1,2,3-Tric
hlorobenz
ene 

55 Material in 
bags 

- - T 3(6.1) 

22 Crude 
CFA 

30 Storage in 
HDPE 
carboy 

- 10 MT - - 

23 Crude 1,3 
Difluoro 
benzene 

55 Storage in 
HDPE 
carboy 

- - F 3 

27 TMAC 01 Storage  MT T  

 

 
 

List Of Product (April 2025 - September 2025) 

Name of Product 
Capacity 
MT/Month 

 Production per month Remarks 

Para fluoro nitro benzene 200  

Month Production (MT) 

Apr-25 124.10 

May-25 185.00 

Jun-25 183.00 

July-25 274.00 

Aug-25 270.00 

Sep-25 266.00 

 

Complied 
 
Production quantities 
are within the  EC  
limits. 
Kindly note that 
capacity of PFNB 
manufacturing quantity 
is 275 MT/M as per our 
Consent to 1st Operate 
of plot no L-4 and 
renewal of Consent for 
L-5, L-8, L-9/1 and 
amalgamation of both 
plots (L4 & L-5, L-8, 
L-9/1)dated 10.09.2025, 
Consent order No:- 
Format1.0/CAC/UAN 
No.0000227690/CR/25
09000980 valid up to 

 
 



 
 

28.02.2030. 

Ortho fluoro nitrobenzene 75  

Month Production (MT) 

Apr-25 0.00 

May-25 65.00 

Jun-25 30.00 

July-25 0.00 

Aug-25 0.00 

Sep-25 0.00 

 

Complied 
 
Production quantities 
are within the  EC  
limits. 

2,4 difluoro nitrobenzene 150  

Month Production  
(MT) 

Apr-25 70.00 

May-25 13.50 

Jun-25 46.00 

July-25 4.70 

Aug-25 45.00 

Sep-25 92.00 

 

Complied 
 
Production quantities 
are within the  EC  
limits. 

2,4 di nitro fluoro benzene 100 00 Complied 
 
This product was not 
manufactured in the last 
six months i.e  
from Apr-25 to Sep-25. 

2,3 fluoro chloro nitro benzene 75  

Month Production  
(MT) 

Apr-25 2.70 

May-25 0.00 

Jun-25 0.00 

July-25 0.00 

Aug-25 0.00 

Sep-25 0.00 

 

Complied 
 
Production quantities 
are within the  EC  
limits. 

 
 



 
 

2,3,4 tri fluoro nitro benzene 50  

Month Production  
(MT) 

Apr-25 1.30 

May-25 0.00 

Jun-25 0.00 

July-25 0.00 

Aug-25 0.00 

Sep-25 0.00 

 

Complied 
 
Production quantities 
are within the  EC  
limits. 

2,3 di fluoro - 5-chloro pyridine 25 00 Complied 
 
This product was not 
manufactured in the last 
six months i.e  
from Apr-25 to Sep-25. 

2,4 di fluoro-5 chloro nitro 
benzene 

50 00 

2,4 di fluoro 3,5 dichloro 
nitrobenzene 

50 00 

2,6 Difluoro benzonitrile / 2,4,5 
Trifluoronitrobenzene 

200 00 

2,6 Difluoro benzamide / 4-fluoro 
benzaldehyde 

100 00 

1,3 Dimethyl- 5 chloro-4- 
pyrazolyl carboxylic acid fluoride 

100 00 

2,6 -Difluoro chlorobenzene 50 00 

2,3- Difluoro chlorobenzene 50 00 

2,3 Dichloro fluorobenzene 50 00 

2,6 Dichloro fluorobenzene 50 00 

3-chloro,4 fluoro aniline 25 00 

Ortho difluoro benzene 50 00 

3,5 dichloro - 4 fluoro 
nitrobenzene 

25 00 

1,3 difluoro benzene 50 00 

Potassium fluoride 150  

Month Production (MT) 

Apr-25 45.00 

May-25 108.27 

Jun-25 93.30 

July-25 88.00 

Complied 
 
Production quantities 
are within the  EC  
limits. 

 
 



 
 

Aug-25 118.20 

Sep-25 125.40 

 

Technical Salt KCl 225  

Month Production (MT) 

Apr-25 18.00 

May-25 184.00 

Jun-25 184.00 

July-25 182.00 

Aug-25 185.00 

Sep-25 169.00 

 

Complied 
 
Production quantities 
are within the  EC  
limits. 

 
 

 
Water Budget: 
Total Water Requirement: 
Existing=35 m3/day 
Proposed = 65 m3/day 
Fresh water (CMD):100 & Source: MIDC, Tarapur. 
Use of Water: 
Cooling Water (CMD): 67.5 Drinking (CMD): 5.0  
Green Belt(CMD): 2.5 
Others (CMD):Industrial: 25 

Complied. 
 
Water Consumption Data as per MIDC bills is as below: 
 
Month Total (CM) 

Apr-25 2318 

May-25 2406 

Jun-25 2233 

July-25  4241 

Aug-25 4220 

Sep-25 2615 

 
Water Bills from MIDC are Attached as Annexure-II. Water consumption is well within the 
permissible limit. 
 
Water consumption is exceed then mentioned permissible limit in EC, because unit is 
obtained permissible limit of water consumption 575.82 CMD in Consent to 1st Operate of 
plot no L-4 and renewal of Consent for L-5, L-8, L-9/1 and amalgamation of both plots (L4 
& L-5, L-8, L-9/1). 

 
 
 

Effluent Characteristics: 
 

Sr. No Parameters Unit Inlet Outlet 
Permissible 
Limits 

1 pH -   5.5-9.0 

2 TSS mg/l   100 mg/l 

3 COD mg/l   <250 mg/1 

4 Oil & Grease mg/l   10 mg/1 

Compiled. 
 

●​ The Unit has become a Zero Liquid Discharge plant (ZLD), the entire 
effluent is treated and recycled back as cooling tower make-up. 

 
●​ Our Unit has become ZLD same as also mentioned in our CTO is attached as 

Annexure-III. Being a ZLD unit, no effluent is discharged to CETP, Hence 
this condition is not applicable. 
 

●​ The certificate for disconnection of drainage connection issued by MIDC on 
15/11/2019, MIDC Certificate No: IFMS/DE/TD/TRP/D-71778/ of 2019  
is attached as Annexure-IV. 

 
 



 
 

5 BOD mg/l   <l00 mg/l 

6 TDS mg/l   2l00 mg/l 

 

ETP Details: 
●​ Amount of effluent generation (CMD): Total Industrial Effluent: 20 m3/ 

day. 
●​ Capacity of the ETP: Existing ETP capacity 50 m3/day. 
●​ Amount of water sent to the CETP(CMD): CETP,Tarapur. 

Compiled. 
 

●​ The amount of effluent generation is given in the table below. 
 
S. No Month Total Effluent Generation in (M3) 

1 Apr-25 524 

2 May-25 376 

3 Jun-25 272 

4 July-25 679 

5 Aug-25 858 

6 Sep-25 1347 

 
●​ The Effluent generation is within the permissible limit of 72.01 CMD in 

Consent to 1st Operate of plot no L-4 and renewal of Consent for L-5, L-8, 
L-9/1 and amalgamation of both plots (L4 & L-5, L-8, L-9/1). 

●​ Existing ETP capacity 75 m3/day. Our Unit has become ZLD same as also 
mentioned in our CTO is attached as Annexure-III. Being a ZLD unit, no 
effluent is discharged to CETP.  

●​ The certificate for disconnection of drainage connection issued by MIDC on 
15/11/2019, MIDC Certificate No: IFMS/DE/TD/TRP/D-71778/ of 2019  
is attached as Annexure-IV. 

ETP technology: 
●​ Effluent from the factory will be collected in the Collection tank by 

gravity drains. The Collection tank has aeration grids provided for the 
proper mixing of the waste water.  
 

●​ From this chamber, effluent will enter into Oil & Grease Trap where oil 
will be separated from the effluent.  
 

●​ Oil & Grease effluent will be then collected into the primary tank.  
 

●​ From the Primary tank, effluent will be taken into Neutralization Chamber 
of 7.5 m3 capacity where pH of the effluent will be checked. If the pH of 
the effluent is alkaline then HCI will be added to the effluent for 
neutralization. If the pH of the effluent is acidic then NaOH will be added 
to the effluent for neutralization. 
 

●​ Alum will be added into the effluent for coagulation of suspended solids 
which will lead to the formation of the flock in the effluent. 
     

●​ This effluent will be then taken into a Primary Settling tank for Sludge 
Settling.  
 

●​ Settled Sludge in the Primary Settling tank and Secondary settling tank 
will be removed & sent to Press Filter. The filtrate of the Filter press will 
enter into the Primary Settling tank.  

●​ Dewatered sludge cake will be then sent to Mumbai Waste Management 
Ltd. 

●​ Clear overflow will go to the bio-aeration tank. There it converts the 
organic compounds into minerals & water, consequently reducing the 
BOD & COD of the effluent.  

●​ Overflow of the Secondary Settling tank will be filtered using a Pressure 
Sand Filter & Activated Carbon Filter.  

Complied 
 

●​ The Unit has installed and is operating all unit operations as mentioned in the 
conditions. The unit has also installed an RO plant, Multi Vapor 
Recompression system followed by ATFD and has achieved Zero Liquid 
Discharge, the treated effluent is recycled as in the Cooling tower make-up. 

●​ The unit has complied with all the standards that are mentioned in 
Environmental Clearance. 

●​ Our Unit has become ZLD same as also mentioned in our  CTO is attached 
as Annexure-III. Being a ZLD unit, no effluent is discharged to CETP.  

●​ The certificate for disconnection of drainage connection issued by MIDC on 
15/11/2019, MIDC Certificate No: IFMS/DE/TD/TRP/D-71778/ of 2019  
is attached as Annexure-IV. 

 
 



 
 

●​ Filtered water will then be let out into CETP drains.  
●​ The quantity of wastewater to be treated is 20.0 KLD. 

Solid waste generation & disposal: 
 

Sr. 
No. 

Source  Existing 
Quantity 
Kg/day 

Proposed 
Quantity 
Kg/day 

Total 
Quantity 
(Kg/day) 

Disposal 

1 Domestic 3.1 Nil 3.1 Vermicompo
sting 

2 Gardening 7.12 2.25 9.37 Vermicompo
sting 

 Total 13.3 = 412.3 
Kg/M 
Say= 0.41 
MT/M 

 

 

Noted  

Hazardous Waste generation & Disposal: 
 

Sr Type of 
Hazardous 
Waste 

Existing 
Quantity 
/Annum 

Addition
al 
Quantity/ 
Annum 

Total 
Quantit
y/Annu
m 

Hazardo
us waste 
Category 

Storage 
And 
Disposal 

1 ETP 
Sludge 

0.6 MT -- 0.6 MT 34.3 Collection, 
Storage 
Transportati
on & 
Disposal to 
TSDF 

2 Process 
Residue 

21 MT 129MT  
150MT 

 28.1 Collection 
Storage 
Transportati
on Disposal 
to TSDF 

3 Empty 
containers/
Drums 

100 Nos 700 Nos 800 
Nos 

33.3 Collection,
Storage 
Transportati
on & 
Disposal to 
TSDF 

4 Gloves 300 Nos. 60 Nos. 360 
Nos 

- Collection,
Storage 
Transportati
on & 
Disposal to 
TSDF 

5 Ash 
Generation 

274 
MT 

263 
MT 

537 
MT 

36.2 Collection,
Storage 
Transportati

Compiled. 
 
The unit has Complying with all the standards that are mentioned in Environmental 
Clearance and also following the online Manifest system of MPCB, Sample copy of 
manifest as attached as Annexure-V. 
 
Unit is obtained CTO from the MPCB dated 10.09.2025, Consent order No:- 
Format1.0/CAC/UAN No.0000227690/CR/2509000980 valid up to 28.02.2030. A copy 
of the CTO is attached as Annexure-III. 
                         

Sr. 
No. 

Type of Hazardous 
Waste 

Consent 
Quantity/Ann
wum 

Hazardous 
waste 
Category 

Total Quantity 
disposed to 
TSDF from 
April-2025 to 
September-20
25 in MT 

1 
Chemical sludge from 
waste water treatment 
(ETP Sludge) 

0.6 35.3 0.42 

2 
Process Residues and 
wastes 

150 MT 28.1 123.81 

3 

Empty 
barrels/containers/liner
s contaminated with 
hazardous chemicals 
/wastes 

50 MT 33.1 22.44 

4 Waste Oil 100 Kg 5.1 0.00 

5 Ash Generation  537 MT 
Non 
Hazardous  

94.87 

 
All the hazardous waste generation quantities are within the permissible limit. 

 
 



 
 

on & 
Disposal to 
TSDF 

6 Waste Oil 60 kgs 40 kgs 100 
kgs 

5.1 Collection,
Storage 
Transportati
on & 
Disposal to 
TSDF 

 

Atmospheric Emissions (Flue gas characteristics SPM, SO2, NOx, CO' etc) 
 

Sr Pollutant Source of 
Emission 

Emission 
rate (Kg/hr) 

Concentration 
in in flue gas 
(µg/m3) 

1 SPM  Combined Stack 1.51 0.29 

2 SO2 Combined Stack 12.31 0.020 

3 NOx Combined Stack 0.49 0.392 

4 CO Combined Stack 0.11 138 

 

Complied 
 
The Atmospheric Emissions (Flue gas characteristics SPM, SO2, NOx, etc) have not  
exceeded the limit that is mentioned in Environmental Clearance. Please refer to the table 
in the next point. 

Stack Emission Details; (All the stack attached to Boilers, Captive Power Plant, 
DG Sets, Incinerator both for existing and proposed activity). Please indicate the 
specific section to which the stack is attached. Eg: Process section, DG set 
Boilers, Power Plant, incinerator etc. Emissions rate (kg/hr)  for each pollutant 
(SPM, SO2, NOx etc. should be specified 
 

Plant Section & 
Units 

Stack 
No. 

Height 
from 
ground 
level (m) 

Internal 
Diameter 
(Top) (m) 

Emission 
Rate (g/s) 

Temp. of 
Exhaust 
Gases 

Thermopac 1 26 0.61 SOx- 0.79 145oC 

NOx- 0.76 

SPM- 
3.41 

Boiler 1 17 0.41 SOx- 1.88 148oC 

NOx- 
0.0198 

SPM- 
1.016 

HotAir 
Generator 

1 17 0.2 SOx- 0.85 145oC 

NOx- 
0.079 

Complied. 
 
The Stack Emissions has not exceeded the limit that is mentioned in Environmental 
Clearance., Also our industry carrying stack emissions monitoring monthly by MoEF & 
CC approved laboratory (Green Envirosafe Engineers & Consultant Pvt Ltd, Pune), 
Sampling results are given below table and copy of same is attached as Annexure-VI. 
 

Thermopack 

Month PM (g/s) SO2(g/s) NOx (g/s) 

MPCB limit ≤ 3.41 ≤ 0.79 ≤ 0.76 

Apr-25 0.08 0.12 0.01 

May-25 0.07 0.11 0.01 

Jun-25 0.06 0.11 0.01 

July-25 0.07 0.11 0.01 

Aug-25 0.06 0.10 0.01 

Sep-25 0.07 0.10 0.01 

 
All the parameters are within the prescribed limit. 
 

Boiler 

Month PM (g/s) SO2(g/s) NOx (g/s) 

MPCB limit ≤ 1.016 ≤ 1.88 ≤ 0.0198 

Sep-25 0.16 0.25 0.0178 

 

 
 



 
 

SPM- 
0.0079 

DG Set 1 7.5 0.2 SOx- 
0.375 

116oC 

NOx- 
0.053 

SPM- 
0.0053 

 

All the parameters are within the  prescribed limit. 
 

Hot Air Generator 

Month PM (g/s) SO2(g/s) NOx(g/s) 

MPCB limit ≤ 0.0079 ≤ 0.375 ≤ 0.079 

Apr-25 0.002 0.019 0.00 

May-25 0.001 0.018 0.00 

Jun-25 0.001 0.017 0.00 

July-25 0.002 0.017 0.00 

Aug-25 0.001 0.015 0.00 

Sep-25 0.002 0.014 0.00 

 
All the parameters are within the  prescribed limit. 
 
DG Set -1 

Month PM (g/s) SO2(g/s) NOx (g/s) 

MPCB limit ≤ 0.0053 ≤ 0.375 ≤ 0.053 

Apr-25 0.002 0.006 BDL 

May-25 0.001 0.007 BDL 

Jun-25 0.002 0.008 BDL 

July-25 0.001 0.007 BDL 

Aug-25 0.002 0.005 BDL 

Sep-25 0.001 0.004 BDL 

 
All the parameters are within the prescribed limit. 
[...]
Organogram of the Environment cell is attached as Annexure-XIV. 

(xxiii) Transportation of ash will be through closed containers 
and all measures should be taken to prevent  spilling of 
the ash. 

Complied 
 
Transportation of ash will be through closed containers and all measures taken to prevent spilling of the 
ash. 

(xxiv) Separate silos will be provided for collecting and storing 
bottom ash and fly ash. 

Complied. 
 
Separate silo has provided for collection of fly ash 

(xxv) Separate funds shall be allocated for implementation of 
environmental protection measures/EMP along with 
item-wise breaks-up. These cost shall be included as part 
of the project cost. The funds earmarked for the 
environment protection measures shall not be diverted 
for other purposes and year-wise expenditure should 
reported to the MPCB & this department 

Complied. 
 
The unit has separated funds for implementation of environmental protection  measures/EMP. The unit 
has also included this cost as a part of the project cost. The unit ensured this fund will not be diverted 
for any other purposes. 

(xxvi) The project management shall advertise at least in two 
local newspapers widely circulated in the region around 
the project, one of which shall be in the marathi 
language  of the local concerned within seven days of 
issue of this letter, informing that the project has been 
accorded environmental clearance and copies of 
clearance letter are available with the Maharashtra 
Pollution Control Board and may also be seen at Website 
at http://ec.maharashtra.gov.in 

Complied 

(xxvii) Project management should submit half yearly 
compliance reports in respect of the stipulated prior 
environment clearance terms and conditions in hard & 
soft copies to the MPCB & this department, on 1st June 
& 1st December of each calendar year. 

Complied. 
 
The unit is submitting Six monthly EC compliance reports regularly with all the required data to the 
respective Regional Office of MoEF, the respective Zonal Office of CPCB and the State Pollution 
Control Board. 

(xxviii) A copy of the clearance letter shall be sent by proponent 
to the concerned Municipal Corporation and the local 
NGO, if any, from whom-suggestions/representations, if 
any, were received while processing the proposal. The 
clearance letter shall also be put on the website of the 
Company by the proponent. 

 Compiled. 

(xxix)  The proponent shall upload the status of compliance of 
the stipulated EC conditions, including results of 
monitored data on their website and shall update the 
same periodically. It shall simultaneously be sent to the 
Regional Office of MoEF, the respective Zonal Office of 
CPCB and the SPCB. The criteria pollutant 
levels.namely; SPM, RSPM. SO2, NOx (ambient levels 
as well as stack onissions) or critical sectorai parameters, 
indicated for the project shall be monitored and 
displayed at a convenient location near the main gate of 
the company in the public domain. 

Complied. 
 
The unit is submitting Six monthly EC compliance reports regularly with all the required data to the 
respective Regional Office of MoEF, the respective Zonal Office of CPCB and the State Pollution 
Control Board. 
 
The unit has an Installed Digital display board and displaying all the Stack monitoring details, 
Production details, Raw Material consumption, Hazardous waste generation on a daily basis is updated. 

(xxx) The project proponent shall also submit six monthly 
reports on the status of compliance of the stipulated EC 
conditions including results of monitored data (both) in 
hard copies as well as by email) to the respective 
Regional Office of MoEF, the respective Zonal Office of 
CPCB and the SPCB. 

Complied 
 
The unit is submitting Six monthly EC compliance reports regularly with all the required data to the 
respective Regional Office of MoEF, the respective Zonal Office of CPCB and the State Pollution 
Control Board. Last EC report as Annexure-XV 

 
 



 
 

(xxxi) The environmental statement for each financial year 
ending 31st March in Form-V as is mandated to be 
submitted by the project proponent to the concerned 
State pollution Control Board as prescribed under the 
Environment (Protection) Rules, 1986, as amended 
subsequently, shall also be put on the website of the 
company along with the status of compliance of EC 
conditions and shall also be sent to the respective 
Regional Offices of MoEF by e-mail. 

Complied 
 
The unit has submitted an Environment statement in Form-V on 04/08/2025 for preceding financial 
year i.e. April-2024 to March-2025 to MPCB copy as attached as Annexure XVI.. 

(xxxii) The environmental clearance is being issued without 
prejudice to the court case pending in the court of law 
and it does not mean thai project proponent has not 
violated any environmental laws in the past and 
whatever decision of the Hon'ble court will be binding 
on the project proponent. Hence this clearance does not 
give immunity to the project proponent in the case filed 
against him. 

Noted  

4. The environmental clearance is being issued without 
prejudice to the action initiated under EP Act or any 
court case pending in the court of law anal it does not 
mean that project proponent has not violated any 
environmental laws in the past and whatever decision 
under EP Act or of the Hon'ble court will be binding on 
the project proponent. Hence this clearance does not 
give immunity to the project proponent in the case filed 
against him, if any or action initiated under Ep Act. . 

Noted  

5. The Environment department reserves the right to 
revoke the clearance if conditions stipulated are not 
implemented to the satisfaction of the department or for 
that matter, for any other administrative reason. 

Noted 

6. Validity of Environment Clearance: The 
environmental clearance accorded shall be valid for a 
period of 5 years to start of production operations. 

Noted  

7. In case of any deviation or alteration in the project 
proposed from those submitted to this department for 
clearance, a fresh reference should be made to the 
department to assess the adequacy of the condition(s)  
imposed and to incorporate additional environmental 
protection measures required, if any. 

Noted  

8. The above stipulations would be enforced among others 
under the Water (Prevention and Control of Pollution) 
Act, 1974, the Air (Prevention and Control of Pollution ) 
Act, 1981, the Environment (Protection) Act, 1986 and 
rules there under, Hazardous Wastes (Management and 
Handling ) Rules, 1989 and its amendments, the public 
Liability Insurance Act, 1991 and its amendments. 

Noted 

9. Any appeal against this environmental clearance shall lie 
with the National Green Tribunal , Van Vigyan Bhawan, 
Sec- 5, R.K. Puram, New Delhi - ll0 022, if preferred, 
within 30 days as prescribed under Section 16 of the 
National Green Tribunal Act,2010. 

Noted  

 

 
 



Government of Maharashtre

SEAC2OlI ICR. 678ITC2
Env irorure,lrt d epartm ent
Room No. 217, 2d floor,
Mantralaya Annexe,
Mumbai- 4A0 Cf.2.
Dated: 16th March, 2013

To,
h{/s. Aarti Industries Ltd.
L-5,L-911& L-8, MIDC,
Tarapur, Dist Thane 4U 5A6

-s
Subjeet:

Sir,

Briel'Information of

Environmental clearance for proposed expansion of industrial project
(Fluorinated Aromatic chemicals) at L-5, l-gll &L-& MIDC, iarapur, Dist
Thane by M/s, Aarti Inilustries Ltd - Environrnental clearan"e ."gaidirg.

This has reference to your communication on the above mentioned subject. The proposal
was conside-red as per the EIA Notification - 2006, by the State Level Expert Appiaisal
Committeg Maharashtra'in its 49th, 58th & 65tL rneetings uoo ar"io*d to recommind the project
for prior environmental clearance to SEIAA. Information subrnitted by you has been considered
by state Level Environment Impaot Assessment Authority in its 56th uleiirrg.

2- It is noted that the proposal is for grant of Environmental Clearance for proposed
expansion of industrial project (Fluorinated Aromatic Chemicals) atL-5,L-g/l &. f-g, MDC,
Tarapur, Dist Thane' SEAC considered the project under screening 

"ui"gory 
5(0 Bl of EIA

Notification 2006.

I

i
I
I'

M

on the submitted Fro t is as:
Name,tif the Project Expansion of industdal pro;ect (
Proiect Proponent Iv{/s. Aarti Industries Ltd
New projecUExpansion
in existing project /
Diversification in exiting
proiect

Expansion in existing project (Fluorina@

Category s(0 81
Total plot Area 7557 rr{ffi

Proposed : 8.04 Crores
Total : 10.29 Crores
EMP:2.84 Crores

Estimated cost of the
project

Location details of
the project :

Laiitude: 19" 4?' 27 -Ol- N 

-

Longitude: 72" 43' 27.90" E
Location: PIot No. L-s,L-g/l,L-8, MIDC Industrial Area.
Boi sar, Dist.'Ihane, Maharashtra

Tarapur,

44



I,t

+

#

' 
& additives):

Type
of
HazardRawMaterial

60% dilute HF

4 di nifo chloro benzene

2,3 dichloro niho benzene

PEG-4OO

3(6.1)

1,3-Dimethyl-S-chloro-4-
pyrazolyl carboxylic acid
chloride

1 ;2 J -Trichlorobenzene

Crude 1,3 Difluoro
benzene

Storage
in HDPE
drum



i

Ex Products

Sr.Nor Name ofProduct Existing Qty
MT/Month

1 2,4 Di rhloro fl uoro b enzene ( 2,4

DCFB) _ -
2 Meta di chloto benzene( IvfDCB)

J tJ Picnto.o 2- fluoro beruene (2,6
DCFB )

Total 35

Products:

Production details

Name of Product

Para fluoro nitro benzene

di fluoro nitro berzene
4 di nitlo fluoro benzene

2.3 fluoro chloro nitro benzene

4 tri fluoro nitrobenzene

di ft"oro 5- chloro nitro benzene-

2,4 di fluoro 3, 5 dichloro
nihobenzene.
2,6-Difluoro benzonitrile

t,3-Dimethyl-5-chloro 4-py'azolyl
carboxvlic acid fluoride

uoro chlorobenzene

2.3-Dichloro fl uorob enzene

2. 6 Dichloro fluoro benzene-

3-chloro,4fluoro aniline
1,3 difluorobenzene
Ortho Difluoro benzene

3SDlchtoro- 4 Fluoro nitrobenzene

Potassium fluoride
Techr:igal salt ( KCL ) - B

: 35 m3/day ProPosed = 65

m3/day
Fresh water (CMII):100 & Source: MIDC, Tarapur

Use of Water:
Cooling Water (CMD): 67-5

Drinking (CMD): 5.0

Green Belt(CMD): 2.5

Others (CMD):Industrial: 25

Water Budget

[rnounfif sewag" generation (CUO): Total Sewage Generation:4.5

tqaturat water drainage pattern: MIDC Drains

-



"*

d

if,}

Sewage Generation &
Treatment

amount of sewage generation (CMD): Total Sewage Generation:4.5

mtlday
Proposed treahnent for the sewage: Soak pits and septic tanks.

Effl uent Characteristics Sr.No. Parameters Unit Inlet Outlet Permissible
Limits

I PH 7.09 6.7s s.s-e.o I

2 TSS me/l 247.0 209.4 100msn I

3 COD mg/ 1320.2 r05.6
4 oil &

Grease

mg4 37.0 20.0 ,OY--J
5 BOD mg/l 399.6 42.0 sl00 meA j
6 ms msll 567.4 440.1 2l0ome/l

ETP Details a Amount of effluent generation (CMD): Total Industrial
Effluent: z}m3lday :

Capacity of the ETP: Existing ETP capacity 50 m3/day
Amount of water send to fte GETP(CMD): CETP,Tarapw

a

o

ETP technolory Effluent from the factory will be collected in the Collection
tdnk by gravity drains. The Collection tank has aeration grids
provided for the proper mixing of the waste water.
From this chamber effluent will enter into Oil & Grease Trap
where oil will be separated from the effluent.
Oil free effluent will be then collected in toprimarytank.
From Primary tank effluent will be taken into Neutralization
Chamber af 7.5 mi capacity wherepH of the effluent will be
eheck. If pH ofthe effluent is alkaline then HCI wiI be added
in the effluent forneutralization. IfpH of the effluent is aeidic
then NaOH will be added in the effluent for neukalization.
Alum will be added into the sffluent for coagulation of
suspended solids which will lead in the fonnation of flock in
the effluent.
This eflluent will be then take* into Primary Settling tank for
Sludge Settling.
Settled Sludge in the Primmy Settlingtank and Secondary
settling tank will be removed & sent to Press Filter. Filtrate of
Filter press will enter into Primary Settling tank.
Dewatered sludge cake will be then sent to Mumbai Waste
Management Ltd.
Clear overflow will go to bio-aeration tank. There it converts
the organic compounds into minerals & water, consequently
reducing BOD & COD ofthe effluent.
Overflow of the Secondary Settting tank will be filtered using
Pressure Sand Filter & Activated Carbon Filter.
Filtered water will be then let out into CETp drains.
The quantity of wastewater to be treated is 20.0 KLD.

Solid waste generation &
disposal

Sr. Source Existing
Quantity
Kddav

Proposed

Quantity
Keldav

Total
Quantity
(Kpldav)

Disposal

1 Domestic 3.9 Nil 3.9 Vermicomposting

2 Gardening 7..12 2.25 9.37 Vemicdmposting



Total 13.3

=412.3
Kg[vI
say=
0.41

MTIh4

sposal:Haz;ardous waste genertion dt {li

Existing

Qua$tity
/Annum

Additional

Quantity /
Annum

Total
Quantity
/Annum

Hazardous
waste
Catosorv

Storage &
Disposal

Sr Type of
HazardousWaste

t ETP Sludge 0.6 MT 0.6 MT 34.3 Collection,
Storage
Transporation &
Disoosal to TSDF

129 I{T 150 MT 20.3 Collection Storage
Trmsporation&
Disoosal to TSDF

2 Frocess Resitlue 2t MT

3 Empty
containerslDnrms

100Nos 700 Nos 800 Nos J}.J Collection,Storage
Transporation &
Disoosal to TSDF

Ir Gloves 300
Nos.

60Nos. 360Nos Collection Storage

Tranqporation &
Disuosal toTSDF

5 Ash Generation 274utT 263N17 537 MT 362 Collection Storage

Transporation &
Disposal toTSDF

6. Waste Oil 60 kgs 40 kgs 100 kgs 5.2 Collection,Storage
Transporation &
Disposal toTSDF

Atmospheric Emmissions
(Flue gas ch*racteristics
SPM, SO2, NOx, CO' etc)

Sr I'ollutant )ource or
Emission rate

ftsltr)
in flue gas
(udm3)

1 SPM Combined Staok 1.51 0.288

2 S02 Combined Stack 12.31 0.020

J NOx Combined Stack 0.49 0.392

4 CO Combined Stack 0.11 138

Stack $mission l)etails;
(Atl the stack attached to
Boilers, CaPtive Power

Plant, DG Sets, Incinerator
both for existing and

proposed activitY). Please

indicate the sPecific section

to which the stack is
attached. Eg: Process

section, DG set Boilers,
Power Plant, incinerator

I etc. Emissions rate (kdhr)

I for each pollutant (SPM,

I SOz, NOx etc. should be
I snecified

Plant
Section &
units

Stack
No.

Heigfut
from
ground
level
(m)

Intemal
Diarneter
(Top) (m)

Emission
Rate (g/s)

Temp.
of
Exhaust
Gases

Thennopac 1 26 0.61 Sox- 0.79 I.45,C
Nox-
o_76

SPM-
3.41

Boiler I l7 0.41 Sox-1.88 148"C

Nox-
0.0198
SPM.

G

l"

o

M5*
t"'



7
+

.

o

,

"f

1.016

HotAir
Generator

I r7 0.2 Sox-O.85 1450C

Nox-
0.079
SPM.
0.0079

DG Set 1 7.5 o.2 Sox-
0.37s

Il6OC

Nox-
0.053
SPM-
0.00s3

Emission Standard Pollutants
(SPM,S02,
etc)

Emission
Standard
Limit
(ms/Nm3)

Proposed
Limit
(mg/Nm3)

MPCB
Consent
(mgA{m3)

SPM 60 uelm3 rs0
s02 80 uBlm3 43.Zksldav
NOx 80 up/m3 Not Specified
clz 2mslm* 03

Ambient AirQuality
Data

Pollutant Permissible
Standard

Proposed
Concentration
(in up/m3)

Remarks

SPM 60 pglm3 66.6 APC will be
provided

RPM Within Limit
s02 80 uslm3 12.8 Within Limit
NOx 80 udm3 27.5 Within Limit
CO 2melm3 1.24 Within Limit

Iletails of X'uel used:
SourceofFuel:
Mode of
Transportation of
fuel to site

s.
No. Type of FueI Existing Proposed Total

I Boiler (2rPH) 105 Lit/hr t5 Lit/hr l2OLitlhr

2
DG Set (250
KVA)}

80 Lit/hr
80 Litlitr

3
Theuno Pac
(8lakh kcal)

2400
ksldav

100

keldav
2500
kg/day ,

Details of pollution
control system

r AirPollution Control System: 03 Nos of Scrubber will be
provided

o Water Pollution Control System :Sewage generated will be
treated in Septic tanks & Soak pits & treated sewage will be
used for green belt area.

o Effluent Treatment Plant for treatment of indushial effluent
generated-

. Noise Pollution Control Systern : .o Use of Acoustic Enclosures
o Predictive maintenance of fans, blowers, cornpressors & other

machineries.

Energy Source: MSEB.

Existing: 400 SVA Proposed: 400 KVA



The maximum denrand of power is 800 KVA required
Existing: 1 DG Sets of250 KVA

Green BeltDevelopmert Existing Green Belt Area: 1900 sq.m
Proposed Green Belt Area: 600 sq.m
Number & existed: 30 Nos.

Sr. No. NAME NUMBER
I Ficus religiosa (linn.) Pipal 10

2 Azadirqchta indica (A. Jass) Neern
Tree

IO

n
^} Asholca IO

Total 130
Environmental